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SUBMISSION of TEST ; A‘

RESULTS e . ==
|Green Line
|Location Name |Comracior Compary Designer Company
Electric Express Train - Sector 5- '
EiGharbanyat {342+610-3424860 - ElSalam International company ABA Consultants
Borg Al Arab = Alexandria .
[a— ik sign Duie —
suEn Abdallah Wagdy] <= + < < [aauounzd lac ergemer
Contracior GH - 51 - 5Y5 - STR - TRF - 226 Revision
Ralerance oa
Blame 'ﬁﬂ\ 1] " .
Brscud by 4 FYATIon - e, ;é ;,: ™ 11| 30
NB: Package 1 Only (Package 3 via Acona]
THE FOLLOWING TEST RESULTS ARE ATTACHED FOR REVIEW
Description of Test Compressive Strength Test result | T&28 Days | for Piles cap ;
0 385 03538
[Locatkon of Test Site
Itern Specification Test Requirement Test Hesult Attachment Aemarks
1 TA 28 days Compresma Srengih Attached
J
3 C 400r 450
4
5
Cartments by Comments by
APPROVAL STATUS
| Qrganisation Hame Sign Diate A-AWE-R
Contractor Abdaltah Wagdy =t s . F [23V02024
Deesigner | A
GARB *
Enploysrs Eng : Hamouda Al
Representative ; . ﬁ\
" Aigiremant || Brdger Cuivert Drew 5 AT Aporoeed sith Camemanm B Sagecpd
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SUBMISSION of TEST kit g i /A R adat
RESULTS g =
|Contiseror Campany |Designes Company

Clectric Express Train - Sector § -

OGharbanyat (3421+610-342+860) - IEBII-I‘m international company ABA Consultants
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logumsy |pare
Abdaltah Wagdy| . —tta. (23102024 I
% |GM - 51 -SYS - STR - TRF - 227 I-m-
(I [
o6 AdiF L] ang
Brvreed by 08 L 1 3
| ST
s " NB: Package | Only 2via Acones)
TEST RESULTS ARE ATTACHED FOR
Description of Tent Compresiive Strengih Test result | TR28 Days | o Piles cap :
03189 : 0 3430
[tocamon of Tent Site
em Test Requirement Test Rewuh Attachment Remark
1 TET8 dayt Earnpu it Hresgh Attached
2
3 C A0 450
4
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SUBMISSION of TEST AT okl o
RESULTS (o) g - .
|Green Line
Location Name Contractor Company | Designer Company
Electric Express Train - Sector 5 -
ElGharbanyat [342+610-342+860) - ElSalam International company AEA Consultants
Borg Al Arab - Alexandria .
Hame Date |nu1p.uu1
Lm Abdallah Wagdy|  ————== < : [27-10-2024 lac enginess
Contractor GH -5/ -5YS5-5TR-TRF- 228 Revisian
Aeference o
Mame E-i-gn o M | HH R
Rocolved by ER WU!: : b : i E ™ 11 20
W8: Package 1 Only (Packape 2 via Aconiex)
[ THE FOLLOW!|ING TEST RESULTS ARE ATTACHED FOR REVIEW
Description of Test Compressive Strength Test result | 7828 Days ) for Plles cap ; 0 3431 ;0 3472
Location of Test Site
Item Specification Test Requirement Test Result Atachment femarks
1 T& I8 days Compraishe Strength Attached
2
3  400/a50
4
5
Comments by ll:m'nmunts.hy:
APPROVAL STATUS
DOrganisation Mame Sign Date A-BWC-R
[contractor Abdaliah Wagdy = ¢ ¢ [27viO2024 A
Designer B
GARBE *
Employers - I
lﬂ!llr‘l’.'i!ﬂli‘tlﬂ Eng s H a Al \E%vd "IP'I-
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SUBNUSSION of TEST

RESULTS =
Green Line
Location Name Contractor Company |Designer Company
Electric Express Train - Sector 5 -
ElGharbanyat [342+610-342+860) - ElSalam International company AZA Consultants
Contracior - iscind Dusigrarion
ISSUED Abdallah Wagdy o= o ¢ 3112024 Qf Engineer
Comractor GH - 51 - 5YS - STR - TRF - 229 Revizion
Referants ai
Nama _I!n oo U L Rk
in— NSV ;% ™ 1] 30
NB: Package 1 Only [Package 2 via Aconex)
THE FOLLOWING TEST RESULTS ARE ATTACHED FOR REVIEW
Description of Test Compressive Strength Test result [ 7828 Days ) for Piles cap : 03473 : 03514
Location of Test Site
Item Specification Test Requirement Test Result Attachment Remarks
1 TEIS doys Compeessive Strenglh Aftached
.
3 C 400450
a
5
Comments by Comments by
APPROVAL STATUS
Drganisation Name Sign [Date A-AWC-R
Contractor Abdallah Wagdy e ¢ o 311112024 A
Designer A
GARE *
Employers .
Representathve Eng: Hamouda Al . L&\ &

Aligroment / Bridges Culvert Ondy s Afiproved; ANCs Approved with Comeenis; As Rsjected
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SUBMISSION of TEST
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RESULTS ey ] =Ea
|Green Line
[Locatlon Name |Contractor Company Designer Company
Electric Express Train - Sector 5 -
ElGharbanyat {342+610-342+860) - El5alam International company A&A Consultants
Borg Al Arab - Alexandria .
Contractsr Name Dare Designaticn
IS5UED Abdallah W — e 12024 0 Enginear
Contractor GH - Sl - SYS - STR - TRF - 230 Ravision
Reference [ s
Hame §=Iigr| oo MM | Y i W
NB: Package 1 Onliy (Package 2 via Aconex)
| THE FOLLDOWING TEST RESULTS ARE ATTACHED FOR REVIEW
Description of Test ]El:rmpre:swe Sirength Test result | 7828 Days | for Piles cap: O 3515: 03538
Location of Test Cite
ftem Specification Test Requirement Test Result Attachment Remarks
1 T& 74 gays Compressive Strength Attached
¥
3 C 400,450
4
5
Comments by: Comments by:
APPROVAL STATUS
Organisation Name Sign |oate A-AWC-R
Contractor Abdallah Wagdy - —— = [ |8Y1\2024 A
Designer A
GARB *
Employers ,
i 2 Eng : Hamouda Al % A
Ar Agormwess, AWL= Aggruved wih Comments; fa Agjected

Ahgnmmnt [ Bridges: Cubrer Dy
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Concrete Cubes Compressive Strength

SilaaSall dgoed A1 o830
le 400 o
| {Mgiemdlal 38 days
Cuba Dimonsions 151515 CM
0 3516 : O 3538
Test Results (28 Days ) & Calculation :
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MATERIAL 5\
o [Tosrat e ” ﬂ"ﬂ!:ﬂ} . Shalp) dpantt St .
REQUES o Saait
Location Name Contractor Company Designer Company
Electric Express Train - Sector 5 -
ElGharbanyat [340+460-341+300]) - Elsalam Internathonal company ARA Consultants
Borg Al Arab — Alexandria .
tssued by S Sign Date Designation
Contractor Mahmoud Elsaba '__:ngif 03-07F-2024 GC Manager
Contractor GH-S1-5YS-5TR-MAR-01 Reyison
Refarance
Mm!. .5!‘" Dx MM L HH M
Recejved by ER T M MAR m}- ?L\'_
& Ty
Description of Materiais | Approval of Geotextile [ Armada geotextile 300 gm )
Location to be Used The project
Sample only Yes / Mo Materials Type Geotextile 300 gm
Supplier Name Armada Data Sheet provided | Yes attached / No
Reference in BoQ Specification Clause
EWIth ALEX-GMC-ECG-MAR-CIVIL-00084 | Test Samples Results
rence
-Report of the department of
Spinning and Weaving ,
Reference Photos Yes attached / No Other Faculty of Endinering
Alexandria University ,
Designer | Name Sign Designation Date
RECEIPT
Designer DRAMOANED EL NABRAWY | Revision
Reference TR
Designer Comments: \ .

A

Designer Status | Approved O | Approved with Comments 0 | Rejected [
Name Date Duxg tion
Designer Sign o
REPLY
Mote:
*  Response from the Designer is not mandatory for every submission, but may be necessary for previously approved
design related subjects

&  Response 1o Contractor’s Submission by the Employers Representathve [ER) shall be by Letter and Review and
Comment Sheat [RCS) with any comments attached and the status of approval

* Receipt of Submisslon via EDMS will not be signed by ER

il MAR - (i GEOTEXTILE 300 gm Fage 1ofl




Alexandra University
Faculty of Enginecring
Textile Material Testing lab

W e Ay sy daala

W g
il 3 A0 S AN ena

Customer [ Company Name

.
Elsalam International Company

Sample type Geotextile
|
Test Results
Test name Average
Grab tensile sirength | Lengthwise direction 39158 (N)
Widthwise direction 63387(N)
Grab clongation Lengthwise direction 136.1 (%) :
Widthwise direction 113.2(%)
Tear strength Lengthwise direetion 269.23(N)
Widthwise direction 181.06(N}
Bursting strength 2334.52{KPA)
Puncture strength == 293.36 (N)
Mass per unit arca 312 (gmim”)
Declaration e The iaboratory 1s responsible only
for ihe samples provided
® The samples provided are the
responsibility of the supplier
¢ The results have a toleronce +
5%,

Created by  Eng. Ayman Mostafa Ahmed Mostafa A cen 4-.-._1--_,"':1-.?%

—

1=ar

Approved by Prof.Dr. Eman Abd Elzaher Eltahan Em:

L e

Date : 27/5/2024
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HEMABDA

Far Tirade snd Earstnuetion

Armada Geo

NON-WOVEN NEEDLEPUNCHED POLYESTER GEOTEXTILE

Propeity Test Melhod| Units | 150 | 200 | 250 350 | 400 | 500 | 400 | 800 |1 0008
= 3

Fatrle: Walght AT O - 5241 gimd 150 | 200 | 250 A50 | o0 | =00 | &bo § 800 | 1000
Mhilcknen Under 2Kp-al ASTM D - 5199 FEiETE 1.4 1.9 3 11 L i [ an ]
Tenulle sirengifvlpack (MO)] ASTM D - 5005 H iee | az0 | 3D 435 | ano | «o0 | 800 | vion | vs00
Teniile shengihBpeak (CO) | ASTM D - 5035 Y] e | A | mo 435 | 480 | 240 | 800 | 1000 | 1400
Bongatiomipeak (MD) ASTM D - 5035 - 140 | 130 | 133 joo | a0 | 73 | &5 | 40 | 50
Elspgaiondpeak [(C0) ASTM D - 5045 = 186 | 140 1335 (vl ] as g 45 L= 50
Gialy Tenalls thrength (D) | ASTM D - 004 v 00 | 350 | 400 00 | 540 |ep0 | X0 | 800 | 7e0
Crraabs Tendlle ikepgth (CD) JASTM D - 5004 H 200 | 255 | 400 500 | 5S40 | 400 | 720 | 800 | %40
Grob Blangation (MD} ASTM D - SO34 - 140 150 2% 1660 BO ThH &0 55

Grob Dongafion (CD) ASTM D - 3034 = is0 | 140 | 1as jon | 865 | vs | &5 | 40 | &5
Funeiure reliiange ASTM B - 4830 ™) 1an | 250 | 280 e | 410 | 520 | é%0 | &0 | van
Tiepesoidal Teos (M.0) AT D - 4830 M isa | 770 | 30 Azo | o0 | 400 | 730 | &po | w20
Tropeseidal Tear (£.0) AST™ D - 4E3Y L] iT0 | 240 | 300 395 | 4s0 | s80 | 700 § 720 | ¥80
Equivaieni Opening e ALTM D - 475 Mieran g | 720 | 338 ims | 1m0 | 1= 95 B 75
Wale: Fermeabdity S5 L 10921986 fLIGM Eecd 13 | paa | 118 ok ol oesfoez] ar | oa
UV Reilsionee ASTM D - 4355 - 0
- we herby decione all obove delolls ore corect and ouwr product mésks fhos specy
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Nile Engineering Cansulting Bureau — Geotechnical G.CEQ.A Department
!"m!.ll.'l]E'I;?i : SIT Final Report _ EET, Sector 5, Al-Gharbaniyat Village, Burj Al-Arab.
To : £l Salam International for Contracting &Trading.

NECB Ref.  :SIT017/0391/2024, 5
Checked by : A. F. El-Kadi, PhD L

1. Introduction

=l
1.1Upon the request of "El Salam International for Contracting &Trading™ =
Sonic Integrity Testing (SIT) following the Project specifications executed to verify the |

integrity of (54) concrete pile(s).
1.2 The testing activities may be summarized as follows: |

EET, Sector 5, Al-Gharbaniyat Village, Burj

Project /Location ey

Date /Time 03-Aug-2024

Witnessed Project Engineer; and
Client Enginear

NECE Staff Amr Salah, BSc.

Ahmed Mchamed, Geotec
Tested Element (s) Information  All piles information as stated in annex 1

Visual Inspection As stated in the Reflactogram footer

Fig. 1 51T IN PROGRESS

4 G—



Nile Englneering Consulting Bureau — Geotechnical Q.CA&Q.A Department
Subject  :5IT Final Report _ EET, Sector 5, Al-Gharbaniyat Village, Burj Al-Arab.
To : El Salam International for Contracting &Trading.

NECB Ref. :SITO17/0391/2024.

Checked by : A. F. El-iadi, PhD

2. The Measuring Technique

2.1 Applicable standards:
2.1.1 The measuring technique fully complies with ASTM Standard D5882-17, EA
Piahle 2012, CUR-Aanbeveling 109:2013, AFNOR NF P 84-160-2, and NF P 94-

160-4.
2.1.2 The detailed method statement attached in the attachments.

2.2 Additional measurement
2.2.1 Not used.

2.3 Testing Equipment
2.3.1 The used testing equipment manufactured by Allnamics USA. . rnir,sl
2.3.2 All testing equipment data are in the attachments.

3. Conclusion
Based on test resulls interpretation using available nearest borehole logs, the following
may be stated:
3.1The test results for all tested and report piles shows acceptable lengths

according to the pile’s execution data as shown in annex 1;
3.2The Test resulls for all tested and reported piles are matching soll layers’
sequence.
Generally, it is be concluded that:
1) No major construction anomalles are evident from the test results;

2) All tested and reported piles are Integrity Wisely Accepted.
e g ol (B pall Jpandly O pally s A (3005 (54) 2aad LAY il el S -
o SR o gn g AZAY) it g (pn uliall J gl B) A pia g Bt AgLal 13 5 8 ) i)
Ml e B e CABLEL ol 4ok ga g ol Gaug



g-lulﬁ Engineering Consulting Bureau — Geotechnical Q.CA&Q.A Depariment

To
MNECE Ref.

: SIT Final Report _ EET, Sector 5, Al-Gharbaniyat Village, Burj Al-Arab.
1 El 5alam International for Contracting &Trading.
: SIT017/0391/2024.

Checked by : A. F. El-Kadi, PhD

General Tips

=

Depending on our instrument accuracy, while the plle length is greater than 25 times
the pile diameter. The measuremeant accuracy s about 90%;

Pile marked {poor pile head preparation) means surface cracks appear due (o pile
head demaolishing, which does not affect either the wave quality or the integrity of
this pile.

Pile marked (anomaly @ pile head) means the marked pile needs to demaolish for
about 10 to 20 cm to reach sound concrete.

The truth of the tested elements 1D and input data is the client’s responsibility,

Cairo, 3 Aug 2024

NILE ENGINEER ULTING BUREAU
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ANNEXES

ANNEX 1

Tested Pile(s) on Aug 03, 2024
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EET, Sector 5, Al-Gharbaniyat Viliage, Burj Al-Arab.

SIT Field Results on Aug 03, 2024,
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SIT Field Results on Aug 037, 2024,
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EET, Sector 5, Al-Gharbanlyat Village, Burj Al-Arab.

SIT Field Results on Aug 03", 2024,
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EET, Sector §, Al-Gharbaniyat Village, Bur] Al-Arab,

SIT Field Resulls on Aug 03", 2024,
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EET, Sector 5, Al-Gharbaniyat Village, Burj Al-Arab,
SIT Field Results on Aug 03, 2024,
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EET, Sector 5, Al-Gharbaniyal Village, Burj Al-Arab,

SIT Field Results on Aug 03, 2024
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Eﬂ.lﬂhnllﬂhﬁlmw Burj Al-Arab.

SIT Field Resulls on Aug 03", 2024,

I.||i||||*|||.|i JI*Illlilll Il i ‘
Do Lol
F3299 ; No significant snamaly, pile is 0K
Almmrécy- ST - FTID

3 Wil B Phen e ea]  lesand e |

#3300 : No significant ancmaly, pile is 0K

TTTT
e
T

Al ST - PART
[T ] [ T T T T

| :|I

lb i

|

|||
II‘I.I. b *ll *JIJI*JI i |* *l

T

A d i & lod i.i R a i B b hogdbon dbeg o dok

bl

-

dokade boamaded

b bodpededodod bddabeg dot i idas

[
Dy el

PA303 | No signilicant anamaby, pile s 0K

ST Cam't

P

Tarwr
™ e

PA0Y : Mo significant anomaly, plle s 08




EET, Secior 5, Al-Gharbaniyat
SIT Field Results on Aug 03, 2024,
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ATTACHMENTS
1. SIT Method Statement.
2. SIT Equipment Calibration Certificate.
3. Site Handover Sheet.
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1) General

= |ntegrity testing of piles is designed to provide
data aboul tha physical dimenskons, conlinuiy,
and consistenay of material used in piles, not ko
ghve direct information about the pedormance of

piles under the conditions of loading.

» An acoustic technique, developed by the instilute
for building materal and buliding construction
research of the Netherands (TNO), The meathod,
called Sonic Integrity Testing, has been in use in
Europe since 1865,

» 5IT classifed a3 a most quickly and choapast
testing of pile integrity.

» Tha test itsell takes no mone than a faw minules,
and over 100 piles a day can be easily lested

Fig. | 51T Generad Schemk

2) Applicable Standared
SIT-system fully complies with the following
standard : ASTM Standard D 5882;
CUR109, EA PFahle, AFNOR, NF, P54-
160-214,

3) SIT Requirement

3.1In the cast —=in- place concreta piles,
integrity tests shall not be carried out
until at least 5 days from the casting
date or reach to 75% of the designed

strength.
3.2 "Client Obligation”

321The pie head must be clean,
accessible, sound, and free from
slanding waler so that a small

accelerometer can be pressed against
it

3.2.2 All related data for the tested piles (pile
numbars, lengths, diameters, soll data,
execution sheets) should ba tumed over
to NECB's technical office as required
via any available form "E-mail, Whatsup,
or hard copy",

4) Testing equipment and tools
Testing equipment consists of:

4.1 Portable Computer containing required
software;

4.2 Accelerometer connected to the computer

4.3 Teflon Head Hammer. and

4.4 Pile head cleaning tool.

NECBH has a four sets of Testing equipment as
follows:
= SIT* Sys. manufactured by Profound B.V;
» SIT Pro. manufactured by Profound B.\; and
= Two ALLSIT sys. manufacturad Allnamics
USA.
The available equipment will do the required
lests as available.
The refated lesting equipment information and
calibration certificates shall be included in the
test results reports.

5) Testing procedure
The testing of the piles shall follow the following

steps
5.1 Preparation of pila haads to avoid any loose
concrate parlicles and standing water,
4.2 Press a small sccaleromeler against the pika
head, and implement a numbar of three hits
o the pile head using a Teflon Hammer,

5.3 Receive the egquivalent waves on the
portable computer screen;
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54 Check thal at lesst three waves sre Bs
similar as possible;

5.5 Check the waves and implement preliminary
evaluation;

FEBIln case a dafect k= obvious R s
recommended to implement several tests to
assure the defect; and

57T Save results on the computer for later
thorough interpretation and repariing

5.8 SIT duration:

581 Testiskessbout 3 to 5 minute fpile in the
normal conditions, poor pile head
preparafion, wel surface or ofher
reasons may affect this duration.

Fig.d Test b prugross

6) Interpretation of results

6.1 It must be amphasized that results of integrity
festing need 1o be Interpreted with tha
requisite experience, and that all methods

heve limitations.

62 It should be appreciated thal anomalous
results can erse which may be cepable of
alternative interprefations. Inlegrity testing
may also idenlify minor defecis, which shall
not necessarily affect pile performance, and
the experienced personfs) shall have o

exercise his judgment as to the acceplablify
or rafusal of such a pile. Full detalls of the
ground condions, pile  dimenslons
construction method and, logs shall be made
avaliable o the specialist in order lo faciflale
interpretation of the resuils.

7) SIT accuracy

7.1 The accuracy of the pile length depends
directly on the accuracy of the stress wave
velocity. When the pile length B known, the
shress wave velocily can be moasured by
adjusting this velocity until the pile length
corresponds with the known pile langth.

7.2 Also o be clarified that the pile length is not
one of the major findings of ihe lest and does
have an accuracy of D0-05%, whils the
siress  wave wvaloclly range (3000 fo
4400m/sec), where:

7.2.1 Length of the pile <25 Diameter, the
accuracy s sbout B5%,

7.2.2 Length of tha pie >25 Diameter, the
accuracy Is about 90%.

7.3 Tha pile length is for the stored signal data
If the pile length is too short, the measured
signal will be too shor o determing the pile
foe. The pile length should be esbmabed
between B0% and 130% of the real pile

langth.
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B) Advantages of SIT
B.1 First line quality assurance against major
faults;
8.2 Hundreds of piles can be tested in a
single day.

B.3 Testing on any accessible pila; @ ;
_J ;
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8.4 Defects dscovered al an early stage;

8.5 Quick and aconomical compared to other
methods,;

8.6 Eguipman! i porable and easy fo
operate.

9) Limitations of SIT include
8.1 Can not eslimale bearing capacity;

8.2 Minor defects are not easily seen (local
loss of cover o steel or small inclusions);

8.3 Length is difficult to determine for very
long piles with very high shafi friction;

9.4 The thickness of a debris layer at the pile
toe can not be determined.

SIT Can SIT Can’t

10)SITWAVE (optional)

10.1 Numerical analysis (SITWAVE) &= a
finite  elemeni using the computer
program TNOWAVE based on one-
dimensional wave propagalion theory.
This aliows thae behavior of & pile and the
Surrounding ground under an impect
load lo be simulsted. The algorithm for
the program in the past was developed
by TMO and applied in the program
THOWAVE

10.2 SITWAVE analysis consists of bwo or
three phases. The first step i5 o creale
& computer modal based on the reliable
reference pile with the ground profile.
Thara are tha theoretical dmensions of
the pile and bring the sounding
introduced (oone resistance with a depih
of soil)

10.3ARer enlering the data, the
measurement results of the reference
plle are compared with the output of tha
theoretical model, By means of (signal
processing/ comparison  technigues)
and signal matching the basic model in
the computer 8 adjusted so thal as
much as possible consistan! with the
measurement of the referance plke. The
referance piles will not usually be a pile
of constant dameter and in the second
phase, a match s made on the pile
diamatars,

{ SIT MS Dac.)

10.4 The third phase is to run a match to the
suspact signal pile. Thes is the basic
model taken from the previous stage
and the plle diameter is adjusted to that
comesponding to the messurement of
the suspect pika.

» SITWAVE caloulates the wave signal of a
modebed pile (with or without disconiinuliies
or sodl behavior) Experience with simulated
SIT signals greatly helps the understanding
of meal SIT signals. When  normal

irferpretation is not possible or oo difficull,
THOWAVE calculalions can clanfy a
discontinuity in a pile.

= SITWAVE may usea for the following causes:

|. Recording & major problem during the pile
exacuiion,

Il. Recording an abnormal SIT result from the
rest of the result; and

[ll. The client requested an analysis of 8 random
sample.

Therefors, official approval to conduct the
analysia I3 required.

11)SITWAVE requirement
V. Measurement signals for selected pile ;

V. Pile record sheet including all casting data
(theorelical and actual concrete, casting data,
pile diameter, pile toe peneiration, and any
related infarmation);

Vi. Related or nearest borehole;
WVil.5tatic and for dynamac test report (if
availabla),
* SITWAVE output
I, Graph of velocity as a funclion of lime or
length;
I, Graph of Radius and velocity 85 8 function of
lsma;

I, Graph of equivalent diameder along pike axs:
V. Graph of pile cross-section slong pile axis;
and Excel sheel of the defected segements
reading.
12)Reports:
-SIT final report for each site visit will be
ready o submil at NECE office in Masr City
branch within less than 48Hr. Soft copy will

be avallable as neaded,
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CALIBRATION SHEET
SIT-ACCELERATION SENSOR

Transducer information:

Serial number :SA 217

Manufacturer : Allnamics Pile Testing Experis
Calibration Factor : Teflon pile, 1m, wave velocity 700m/s
Calibration date  : 18-12-2023

Due date : 17-12-2025

Calibration by . Allnamics

1) The end user is responsible for a recalibration of the transduce,

Typical sensor specification:
Model - Model 333001
Manufacturer - PCB Piezotronics
Range : 10720 g
Interface : usB 2.0
ADC - 24 bit

7000 g

Wiring and mounting:

Connector 3 USB, A Male

Cable ¥ 29m, PVC

USID - nong

Dimensions : 5% 30x30 mm (lebxh)
G

Allnamics Pile Testing Experts B.V.
Addresd T Waterpa: 98
2495 AT The MEgus
The Netherlands
Wab : woaivw slinamicieu
Tk, : &1 =T70-3)7T299

This cartificate shall not be reproduced.
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SUBMISSION of TEST " A o .p_m”.l-r{;" t il B i
|Green Line
[Location Name | Contractor Company Designer Compamy
Electric Express Train - Sector 5 -
ElGharbanyat {340+460-341+100]) - AlSalam International company A& A Consultants
h‘!” A-I"-Ih = lhﬂlﬂlﬂl s
[ Faeme P | mate
Congractor — Iﬂm
IS5 Eng : Mahmoud ElSaba f;-/f;_ﬁ:.ﬁ’.—‘- 2ELT-2024 ‘wxm
Contractar 55-A-GH-5I-5Y5-TRF-FE-005
Refarenca
Hame gia;i‘l LT A
|Aocedmd by ER Eng : Hamouda Ali -.: : z g iR
HB'.Plch!u 1 Only (Package 2 via Aconax]
THE FOLLOWING TEST RESULTS ARE ATTACHED FOR REVIEW
Description of Test Mechanical and Chemical tests for Steel Reinforcerment - Grade | B300 DWH | for
{ 10 mm Dismeter supplied by MISA STEEL company for quantity egual 10 mm Diameater = 28700 ton ) &
{ 16 rim Ddameter by MISR STEEL company for guantity egual 16 mm Diameter =63.36 ton | & (18 mm
Diamater by AL ASHRY STEEL for guantity equal 18 mm Diameter = 5.820 ton | &
Location of Test Alexandria University Faculty os Engineering - Properties and Strength Material
[
Iten Specification Test Reguirement Tist Result Attachment Rermarks
1
2
3
4
5
|comments by: Commients by:
APPROVAL STATUS
Organisation Mame Sagn |pate A-AWC-R
Cantractor Eng : Mahmoud EiSaba F-'I'r 95?_.;1-5, A
il:urrtmcturm..-'nt i
!EAFI.H .
Employers L
’Hw i Eng : Hamouda Al % ﬁ

¥ shgnmen | Bridgey Dalwert Only

s Appririd; ML Agprived with Commnts, e Rajecosd

Pigm Taf |




Alesandria University

Faculiy of Engingering

Engineering Cenler for Community Development
Properiies and sirengih of Material Lakb,
Structural Engineering Dept

Ay s daals
Rl A6
Aadadl dslll | pesigh 5 i
A gadt e gl g ol g Jana
L) dsigh

{ﬁﬁ}pﬁ;ﬂ%hﬁhﬁp&&b@h'ﬂp&

LNy (5l Tl sl /U Adlall Al 1 g il ASH Ayl -
Rt ol LN A 0 | agen A 53 -4 3 Al -
S gl 5 Al U 2l gl DLl A8 3 Baakall Agadl -
Aans e dy Sl oyl il Gl eeladl g Uil g gl LA e 5 R -
(341 + 300) 2 (340 + 460)
AS uaadl 3y — s pdall ;3 gall ol asaad dadid) 45,00 -
2024/7/21 il 3y 345 -

(2) P2 4e ganse

dlds il L.z e e gl alis i
i B R Bl B el Tl oo TR TR P
5l Slahd | ki R A ReH i qu'il it

(Kg) | (5D) | RmReH | ogrmm?) {N/mm’) (mm’) | (mm)
: 1881 | 17.8 1.33 BE9 170.30 505 128.50 | 254.47 18 1

} 1882 | 167 1.30 681 173.40 625 133.50 | 254.47 18 2
3 | 1.887 | 20.0 1.33 674 171.50 507 129.00 | 25447 18 3
“Aala Ada gals
adeadl e B gie il g g dealall il el SV y L sandi 8 peay Sl 00 0 -
Janall a0a syl e il
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e sl ) ikl 2 s oy raa AR et tielad 3
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(03) 5921853 LS - (03)5925550 /6 TommE- 21544 o o o8 2Bl s B gl s dy g



Ly ity daals

Alexandria University o | ety
Faculty of Engineering o i Firero

Special Unit of production department : T SR Talltd 1
Materials Properties Lap. —.-:&—j:-" 2 padl .u-guf.—.h--
Production Engineering Dept S [ s g e

AR VAFAR SR L CF

5 Al y Y bl S i ) St} A8 5 1 BRI g

A ) — ) - ekl p U o gedl) by S RN ¢ B g ia )

(3004341 ) 340+4604kas J)
s (5l Lala Aol - GUSSO Aatal) Aigd) ; AShAI g
At i ] dpas A | s A8 i ; plall (5 Aoy

;u*;ni.-wwn.u,u,ﬂpumurmﬁg_,,.J.;,‘qum;.» il
Ctmall A3 g8all asliall Jalad 3 4 glbaal) ol LS8N
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